

The Metropolitan Community Clinic at Hellinikon provides FREE medical assistance to the UNEMPLOYED and POOR civilians with NO SOCIAL SECURITY or with very little income.

So many have asked us lately, what items are needed at the Clinic. Here's a list:

Urgent needs:

Our patients need the below listed medications, which we do not have available.

Benzyl benzoate liquid

Glucoplus tablets

Glucophage 1000mg tab

Crestor 20 mg tab

Zocor 10 mg

Co-aprovel 300/12,5mg

Co-aprovel 300/25mg

Aerolin inhaler

Aerius sir

Aurid nas.spray

Nasacort spray

Unisept otic

Priorix

Zanumet 50/850mg

Cipralext 20mg

Aromasin 25mg

Livial

Dostinex

Eucreas (50mg/850mg and 50mg/1000mg)

Lucentis inj

Janumet 50/1000mg tablet

Lucentis vial

Aerius 5mg tablet

Carvedilen 25mg

Aerolin inhaler

Co-Approvel 300/12,5mg

Co-Diovan 300/12,5 mg

Champix tab

Viread tabl

Varivax amp / Varilrix amp (children's measles vaccination)

Belifax tabl
Fosavance 70/5600 tabl
Losec 20mg tabl

Nasonex Nasal Spray
Dexarina Spray
Pulmicort Nasal Spray
Avamys Spray
Ladose Caps 20mg
Orizal 40/5mg
Co-Dalзад 320+25mg
Fosavance 70/5600IU
Efexor XR 75mg and 150mg
Pravachol 40mg
Ladose Dispersible 20mg
Donarot sachets
Nexium 20mg and 40mg
Zoloft 100mg
Zyprexa velotab 10mg
Elidel creme Extavia 250ml
Lapenza 20mg
Losec 20mg
Salospir 100mg and 160mg
Lepur 20mg and 40mg
Zometa 4mg/ml
Zoladex 3.6mg
Tevagrastim 300mg/0.5 ml
Neupro TTS (adhesive) 6mg
Vascase Plus Tabl. Neupro Tts 6mg/24h
Enbrel
Lataz coll Xalatan coll
Xalacom coll
Meningitec
Lipitor 10mg, 20mg and 40mg
Spiriva Respimat
Sumbicort Turbuhaler 160mg
Pariet
Diovan 40 mg
Spiriva Caps
Vesicare
Emselex

Toviaz
Effient
Procoralan 5mg and 7.5mg
Prerolon 5mg
Myfortic 180 mg or Cellcept 500 mg
Prerolon 5mg
Avastin 100mg and 400mg
Herceptin
Etoposide 100mg
Ινσουλίνη Humalog mix 25
Symbicort Turbuhaler 160mg
Spiriva Respimat
Xanax 0.25

Xanax 0.50
Klaricid susp. 125mg / 5ml & 250mg / 5ml
Farmorubicin 50mg
Seretide diskus 50+500 mcg
Imigran 50
Imigran 100
Relpax 40
Duodart 0,5/0,4mg
Coveram /5/5 (2 boxes)
Risperdal Consta 37.5 mg (injection)
Vasace Plus
Vanoruton 1000 mg
Dermestril TTS 25MCG (Estradiol hemihydrate)
Myfortic 360 mg
Myfortic 0.5mg and Advagraf 1 mg
Daronda
Prolia
Requip 0.25mg
Risperdal 4mg
Oxeda
OncoTICE
Evangio 10mg
Bicalutamide 50mg
Dexarhina spray
Ritalin 10mg or Concerta
Iscover 300 mg
Mixtard 30

Humalog Kwik Pen Mix50
tb Thyro 4 0.1
Singulair 4 mg, 5 mg
Flixotide 50

Cardiac Medications

BRILIQUE 90
ATORCHOL, LIPIGAN, BIGER) 10 mg / 20 mg / 40 mg
LESCOL 40mg
LESCOL XL 80 mg

CODIOVAN
160/12.5 mg
320/25 mg

INEGR
10+10 mg
10+20 mg
10+40 mg

EXFORGE HCT (COPALIA HCT, DAFIRO HCT)
5/160/25 mg
10/160/12.5 mg
10/160/25 mg
10/320/25 mg

CRESTOR
10 mg
20 mg
40 mg

For Migranes
Migralin
Maxalt
Relpax 40mg

Dermatological
For lice
Lotion Paramix and Shampoo Paramix

Creams for Eczema
Cream Betafusin or Fusicort
Cream Betnovate
Cream Flixotide
Cream Elocon or Movesan
Cream Butavate

For fungal infections
Cream Lamisil
Nail Lacquer Loceryl or Mycomycer

For Scabies and mites
Shampoo Fungoral or Topladerm or Stieprox

For hair loss
Caps Cystine 500 mg

*** End of Urgent Needs ***

Details of our high priority needs are as follows:

1) Vaccinations for infants, children and adolescents
Varilix or Varivax
Act Hib
Infanrix-Hexa / Hexavac
Havrix / Epaxal / Vaqta
Infarix – IPV – Hib
Infanrix x1 (1 pv)
Infanrix 1pv + Engerix 10 + Valiroux
Boostrix Polio (diphtheria, tetanus, polio, pertussis)
Menveo (quadruple meningitis)

Vaccinations against HPV (cancer of the cervix)
Pentavac
Tetravac
Intamix - tetra
Boostrix - polio
Repevax
Prevenar 13
Neisvac

Engerix 10
Engerix 20
MMR
Havrix
Vagta
Viread 245mg
Epaxal
Menveo

2) Insulin (together with the sugar testing strips, i.e., BAYER, and needles)

Januvia
Janumet
Lantus and Lantus Solostar
NPH
Levemir
Mixtard 30
Humulin M3
Levemir flexpen
NovoRapid flexpen
Humalog Kwik Pen Mix50

3) We have an immediate need for a child psychiatrist

4) Evaporated milk for children (please, with an expiration date of 2014, or later)

5) Infant cream cereals, fruit and biscuit-creams (please, with an expiration date of 2014, or later)

6) Infant formula, of 1st, 2nd and 3rd infant age groupings. (please, with an expiration date of 2014, or later)

7) A gynecologist, a general practitioner and a gastroenterologist/hepatologist.

8) Contrast Medium for CT Scans
DOTAREN 20mg
XENEDIX 200mg

09) Autoclave Sterilizer

10) Dental ultrasonic device

11) Radiation Aprons

12) X-Ray Developer

13) Dental instruments (anatomic tooth forceps, mirrors, spoons, etc.)

14) Dental supplies (resins, amalgam, small tools, etc.)

15) Supplies for PAP test :

- speculum

- slides

- spray

- brushes

- spatulas

Please do not bring us medications which have expired or will expire in the month you bring them. The clinic does not give expired medication to any of our patients, and we have to re-cycle the medication, which creates a huge additional work-load